50X —IJVKRT 1
50 scale fuselage

e

JetRange

COERSOAT—VETFT 4 Vv L rYy—EBEWEFTHE

ZHHAELH) TESET, BERHBF IS, HZE2To TS,

AEE

\oom) <//) /7
XZJL:::JZ

1194mm

K74 Ei . H860g Body weight: approx. 860g

Scale: 1/8.5

SCEADU - SDXH
For SCEADU and SDX

Thank you for purchasing the 50 Scale fuselage Jet Ranger. Please follow
the instruction manual for assembly.

A Caution

RFAICBBTIRICBEDHTI S PRABL T A&,
ZOKE, EEREERYNTITISAIPLTLESY, EERE
BABWET—ILBNF LT (ERICIEhDHER) LEd,

Before mounting the chassis to the fuselage, adjust the flight of the
chassis only. In this regard, install the vertical fin to the chassis.
A maneuver without the vertical fin will cause tail hunting.

A =

A Caution

CORT 4 BBRFEATIEIHY €A, 5EE (1800rpmllE) T
DEBLET A FRIBRTTDOTITHEVTLZEL,

A =

This aircraft is not designed for flight competitions. It is dangerous to
maneuver this aircraft at high speeds (1800 rpm or higher).
Never fly this aircraft at excessive speeds.

A\ Caution

BIEICREI S 558, FTAICBRBLTHIRDPET A M
BEPRETEZ VL, WBPEEORERICE ZFREMIHIET,
BEANCKRDEA T F L RET2>TSEZ,

ZDFINIRTADATT,

When there is vibration in the chassis: Not only will this model's full
flight characteristics be degraded, even if mounted on the fuselage, it is
also possible to cause damage or crashes.

Perform thorough maintenance in advance of mounting.

This kit includes only the fuselage and retractable gears.

~ Bl5Eah _ : ~ Sold separately
<77 =i A R Muffler Tolerance Size
T Re Rk ¢45mmlL T 170mmELF 170mmbBL T Model's that can be mounted ~ Max. 945 mm _Max. 170 mm__Max. 170 mm
o Shuttle SCEADU [6] o Shuttle SCEADU [4]
o Shuttle SCEADU Evolution —’7/ e o Shuttle SCEADU Evolution M =
HPM/SWM/30/50 IR N HPM/SWM/30/50 AN
eSDX ey SDX 9
L 65mmLl \ Max. 65 mm
BR Contents
AR 7 « DL (1] Assembling the body

O - mERE, PERE QBT

@%F ¥ / ¥ —0Wft

-OBIR D51

D~ 7I—0RMNL
IR R DFEE

-OBE O, 7— V7 — ADHT

@FRF 4 A7 — Rt

Bu—%—~v FORU}

DFx vy, 7—a—rOHLF

- Installing the horizontal stabilizer, vertical fin and exhaust pipe
- Installing the canopy
-(3) Disassembling the fuselage
-(® Opening a hole for the muffler
Installing the fuselage
- Installing the fuselage and assembling the tail case
- Installing the body stay
-® Installing the rotor head

<@ Tnstalling the cabin and tail cone




(#AXLZ X LSO BRIIC)
(Before Assembling)
HMLICDELRBHD (BIF) Required Tools (sold separately)
¥ROAME (BEARMEAR) ¥ Price including Tax (Price excluding Tax)
+RIA3— STUFNREF =y IN— HyB—=F47 ER AVE
K- ) Long-nose pliers Nipper Cutter knife Ruler Scissors
Ilsirlgll'e and smgl[
Hlips screwdrivers
\
\ 2513-045 ¥840(800)
'§ (B / Curve)
/ 2513-046 ¥630(600)
o (2= /Mini)
E S b BRREEER TIRFEEH OyRIR NALCTF _ B2/ R
thread-locking Instant adhesive Epoxy adhesive NF Allen hex socketdriver | (g3 K1) JL)
agent Rod-end Pin vise
- (ball link) pliers (@3 mm dril)
n /
= y
@ / /

Z ¥3,675
2513-041 (3,500)

RRXGT—T
Masking tape

mET—7

E& 1mm+ 2mm
1mm- and 2mm-
thick double-sided
adhesive tape

YR&EIE
Files
(F-A%E)

(Flat,round,etc)

HRNR—/N—FH
Rough sandpaper
( 300%FF2fE)
(about#300)

EE)1—42—
Electric router

+FLF
Cross wrench

2513-044 ¥315(300)

H5EEFNEREIAE (5I7%)

Other Helpful Tools (sold separately)

TZILF
Plug wrench

2513-100

¥3,675 (3,500)

JO-7373—K
Booster cables

2513-066 ¥1,050 (1,000)

B — b
Sound isolation sheet

2513-064 ¥1,365 (1,300)

2513-052 (E>%7/Pink)
2513-062 (¥ 10/ Yellow) ¥525(500)

RCXHTvoarivy R
RC mechanical cushion pad

¥525(500)

* The prices in parentheses are the prices excluding consumption tax.

. BEAME
a-F ® B (Bi#kfEtE) M fE %
Code Name Price (Yen) Remarks
2515-219 RCUTZRXa— 945 BNDBREEDXHULI—EICTEDIT Y IIAN ) —F—
R/C Glaster (900) Wax cleaner to remove dirt and polish surfaces.
2515.120 | RC 7N A—NZTL— 1,260 JO-I YLABRUYUICBRICHERERET AT
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not to be consumed)
o515-121 | RCEZHW EWLRTL— 1,890 BWAIT7—TIEZY 5 —Hk%E
R/C Dust Blower Spray (1,800) Forced air from the nozzle removes dust.




1R 7 « OHESL
Assembling the body
O KT - EERBE, PERE QRS
Installing the horizontal stabilizer,
vertical fin and exhaust pipe

/@ @mmmmmw:

M3X20PH ----eeeeeeeeeermrmnnnnnnnnnnn.

€ (jrmmmmm

MBXTOPH -eevvreverrerevmenereneenans 1

©)

FW g3X@8X0.5T vvvvvesssnnec 4

M3F AT F Y B s 2
\M3 nylon nut

CRPRE, PERE R TR R VA
ATHA LT3, AT i

ReBhE, HEAETE T v FR—3—
THY T4 7L TBEET,

- Use epoxy adhesive to bond the >
horizontal stabilizer and exhaust pipe
together. To achieve a secure bond,
prepare the bonding surface by filing
it with sandpaper.

@ AR DA
Attachment of window

LR AEFRFETIA NI ERITET,
Use epoxy adhesive to attach window

- AR D I3

Disassembling the fuselage

Fyrr
JUARY IN—
Cabin cross
member

HLEY

Remove

AN Y DO aF)ET
71y P LTLZE W,
Cut the front edge of the mechanical mount
with a thread saw, etc.

BI9BRGAIL Y —
¢19 bearing holder

%
$19BRGAL Y Q}w % z
»19 bearing holder / WQQO

e

Vertical fin

KPRE
Horizontal stabilizer

M3+ AarFuk
M3 nylon nut \@

FW ¢3X¢8X0.5T — 0. °

it M3X18PH
Fuselage frame i1k
~ Temporarily tighten
PRE
Exhaust pipe
% ER o
Epoxy
\% FW ¢3X¢8X0.5T

< M3X20PH
1R 1L

Temporarily tighten

KT R, HERDPEL T TYAF Y /7y — TR ETHEHELE T,
The body must be kept level until the adhesive dries.
Do this by fixing it in place with masking tape.

+
Upper
i
o<
Nose™ JKERE
saALFd Horizontal stabilizer

Overlapped.

WSS ITES

Affix from the inside.

Dy r Vv — I HLEE A
Not used for the Jet Ranger.

HAVEORENS, AF v F, 7T —Z, B—=F =~y F,
RBE, 7V 7 —ALTL—A%B0ALET,

K- EERBR, VT AT L —AREHLEE AL
Remove the skid, tail case, rotor head, tail fin and tail boom brace from
the assembled fuselage.

- Do not use the horizontal stabilizer, vertical fin, and tail boom brace.

A\ ;% Caution

XA T L —LICIEIREBEIED =8
o19BRG KI5 —W=60 (£B& * /-
FHAES) ERTHEALTCEEY,
Use a metal or plastic 0619 bearing
holder (W=60) for the main frame to
prevent vibration.




D=7 7 =0RNL
Opening a hole for the muffler

©L

M3X267 AR IN— o 2
M3X26 cross member

PRMOREHITFTFE T,

Cut a hole for the exhaust.

YT T =DRT AR B A
Ay FLTLZE N,
Cut off a portion of the body if the muffler
touches it.

TL—LERTq 2 BHA L, ¥ 77— OHRNO
DRMEEIDISHET L= &L, ) 2—
& =g Y 2) THIMORZ DT T,
Temporarily assemble the frame and body and
determine the hole position for the muffler exhaust
port. Remove the frame again and use a router or file
to open a hole for the exhaust.

¥SDX SWMI35° D4, M3X267 1 A
AYN—IIHHLEE A,

M3X26 cross member is not used when
using SDX SWM 135°.

M3X20CS (SCEADU)

\
M3X14CS (SDX) A

AFy FREOTW ATV ERFHLES,

Use the screws used for fixing the skid.

M3X8 CS
(FErOaAAN=F LD TR TR HLES )
(Use the screws which have been used for fixing

the cabin cross member.)

M3X267 O A X »IN— o
M3X26 cross member N - e
SDX SWMI35° DS A1 L $4 A, Ebomenie
Not used when using SDX SWM 135°.
DI DIER \%
Installing the fuselage / )
D BEOER, F— L7 —2 - A%y FORT ZANA
Installing the fuselage and assembling the tail case and skid (~('°
R RT A OPIZANR, TV TERETANE T, AR .| M3X26 ZHAAL IN—
YVERNATIEL, FOHK, NV MORES A EREEL, T— .. | M3X26 Cross member

Vr—24 VDL ET,
- —0y a7 — V¥ FLN=IZHOIFET,
TN = AR, BRE Y s PREIREL, A
Fyv FEROMHTIS,

- Insert the fuselage in the body, and insert the tail pipe all the way in. Put the sponge
through the pipe, and then check the rotation direction of the belt and fix the tail cases
with screws. 0

- Attach the rudder rod to the tail pitch lever.

+ After attaching the tail case, return the fuselage to the mount holes and attach the skid.

HPMDIEE

M2.67F vk
M2.6 nut

mLEd,

Turn this way.

AV R ORI ANICER L TL S0,

Pay attention to the belt rotating direction.

When using HPM o M26XI10PH
¢ Sponge
ALY —=FYT—) — FW ¢3X¢8X0.5T
ML ( @
Counter gear pulley
rotation direction BTt
M3X18PH

T — A AT BERIH L9,
RIAN=DABIINCEERFEZHL TZE N,
Remove when attaching the tail case.

Turn the vertical fin so that a screwdriver can be inserted.

- M3X20CS XIIM3X14CST A ¥ v N2 fUfFir ¥,

- SDXHEDAF v FOBEIIFW g3XaOXITIREEH L %A

ARV EDL Lo ) TS TERFEL TV D
PRTA DT VG ERD, TN TEEH» LTHE
ABLET,

+ Fix the skid with M3X20CS or M3X14CS.

+ FW ¢3X@g9X1T is not used when using the skid included with the
SDX.

- Check to see if the sponge securely retains the tail pipe by holding
the tail portion of the body and joggling the tail pipe.

A\ ;% Caution

AR ORFFDBZVERBOFERE RV ET, £
LTHWDBWERIE, AR ORHIEZ S > — K
BlU. BEKE-TRT—THEEZZXRTORAYITEN
TULohURIETHLH>AELET,

If the tail pipe is only loosely retained by the sponge,
it will cause vibration. If it is loose, recheck the
attachment of the sponge. In some cases, you may

2%y FEEDTOL
ATRMHLET,
Use the screws used for
fixing the skid.

©) 5\
M3X20CS (SCEADU)
E M3X14CS (SDX)

FW ¢3Xg9X1T

4 - 3
=
Option

*723202513-064B8 Y — M AT DRR (TL—LDTHE) ICAEBEEIBNICEUET,
If the optional sound-insulating sheet (2513-064) is affixed to the inside
of the fuselage (bottom of the frame, etc), the noise is reduced.

need to make adjustments by wrapping adhesive tape
around the sponge to ensure the sponge securely
retains the tail pipe.




SWMDiEE
When using SWM

FIVTRAT—LAXT—IZDWVWT
For the radius arm stay

TV—LERETANLIDOIL, TVTAT—LAT 2RI LT T,
SCEADU, SDX SWMI120°D¥56 ., 7— V7 —AMfk, HL7z%Y
THUHT £ 9,

SDX SWMI35°DH&id, @K 74 A7 —ORUFHFIZ, A L7hY
THUHT £ 9,

In order to insert the frame all the way in, remove the radius arm stay.

For SCEADU or SDX SWM 120°, attach the radius arm stay with the
removed screws after assembling the tail case.

For SDX SWM 135°, attach the radius arm stay with the screws removed in
“(2) Installing the body stay”.

FTITAT — AT —%
PO LT,

Remove the radius arm stay.

é AVEHNLET,
% Remove the screws.

HoDPLONT— % TL—LIIEELTBXET,

Attach the collar to the frame before assembling inside the body.

OV N OREEFF AR LT 2280w,

Pay attention to the belt rotating direction.
NI —=FVT—1) —
I 5 1H1)

Counter gear pulley
rotation direction

AFy RetdTn - 7.2

AVERMBEHLET, 24

FW ¢3Xg9XI1T

Use the screws used for ’V‘
fixing the skid. ‘/ E

M3X20CS (SCEADU)
M3X14CS (SDX)

CAFy RIS,

- SDXffE D AF v FOYEIIFW ¢3XeOXITISEH L £ A,

CARYIPEOLL Lo T =X, TERFEL TV DL AR
FADT—NEGEHFL, T TEEP L THERLE T,

+ Fix the skid.

- Check to see if the sponge securely retains the tail pipe by holding the
tail portion of the body and joggling the tail pipe.

SWMDEH v P LTL S,
Cut off inn the case of SWM.

BILET,

Turn this way.

M2.6X10PH

ARVY
Sponge

&)
%y)i?o ?

Loosen. M3X18PH

>

TNV = AZ RO BB E T,
RIAN—DIABINCEEE R LML T8,
Remove when attaching the tail case.

Turn the vertical fin so that a screwdriver can be inserted.

*Sa>
Option

F 723> 02513-064B5%E > —bE KT ORA (FL—LD
THE) ICHBEEIBRIICRIET,
If the optional sound-insulating sheet (2513-064) is
affixed to the inside of the fuselage (bottom of the
frame, etc), the noise is reduced.

A\ ;%= Caution

AR DRBFOBIVERBOERELRVET, £5
LTHEWBWEEIE. ARG OBRITIEEZ S D —EFE
BL. BELL>TRT—TEEXRTIORANICEN
TLoRURIETHLO>AELEY,

If the tail pipe is only loosely retained by the sponge,
it will cause vibration. If it is loose, recheck the
attachment of the sponge. In some cases, you may
need to make adjustments by wrapping adhesive tape
around the sponge to ensure the sponge securely
retains the tail pipe.

FW ¢3X@¢8X0.5T




SCEADU-SDX HPM-SWM 120°) > 7 — L DS
For SCEADU, SDX HPM or SWM 120° linkage

@ RTUAT —DHUF
Installing the body stay O
KT AT — DL R B IELC ' ; '
RFALV 1) EIRBIZI0XION =X Z WD T, | N
HORIZF VTR B AR LET XN
MEATF RIS ET %~ M3J A1 Fub
- Adjust the body stay angle and position 1= 7% M3 nylon nut A
and bond the 10X10 plywood to the place 2 3 ° 7 DI
where the body stay is perfectly fitted with 7 / P / RTAAT =
the body. AL A \
*As shown in the diagram, open a ¢3mm hole z N D
with a drill and fix with a screw. ’ / >
% Attach the left and right sides in the same way. f 'S
~ ~ ) Y ¢ / < _|»
’ M3X8 CS
ol |
M3XT1OILPH covevvevveevreenveneenees 2 AL /
M3X10 countersunk PH A\ 6375 33mm
© [Emum M3XI011PH

Y e R 2 | A\ 7EE Caution M3X10PHeountersunk PH

(©)

10X20 ?“'—”— Y
10X20plywood

RTF 4 XT—3ERT 1 EC -7 A 5 & Fix the body stay where it perfectly fits
SICEEL TS £EW, RUCATRYAE the body. If it is fixed at an angle,| o> Epoxy

54, BEOIREIZETRT « ODEMT fuselage vibration may cause cracking
FW ¢3X@8X0.5T «weeoveeevviennenns 4
0320 BEARICEINDEC2EFHIET, where the body is attached.

M3TAH LTy b 2 Body stay of full size < S0mm > A
M3 nylon nut Smm 15
<> mm
‘ |
i O ¥
12mm : i
LOX20/R 2 v ) H ! | »
3
\IOXZO plywood ) _ ‘W 50]07
10mm 1 Imm

_______ | N j% BRI HFET /1>

Bend as shown in the diagram

0
@ u—F—~yFORfF
Installing the rotor head
O—F =AY REA U FYEMIX20CS TREIELE T,
-Fix the rotor head and main gear with M3X20CS.

M3+ arFvh

M3 nylon nut

M3X20CS

6




SDX SWM 135° ) >4 — T DIFE
For SDX SWM 135° linkage

@ RTUAT— DI
Installing the body stay

KRTFAAT— DAL EZTREEL T,
RFALV 72D EHREITI0X 10N =V Z DTS,
ORRIZRY VT3 BT A VIEDLET
S EE I SOOI

+Adjust the body stay angle and position

and bond the 10X10 plywood to the place
where the body stay is perfectly fitted with
the body.

*As shown in the diagram, open a ¢3mm hole
with a drill and fix with a screw.

%% Attach the left and right sides in the same way. )

M3} A1 F vk
M3 nylon nut

7,

4 N\ /? /
@ Dmmm  Zilkz M3X14TS ,
MBX1OMLPH -evvvvvevvrererereeeeeeee 2 RIS SR L7, 79T AT = h AT — / 10X205Z %
M3X10 countersunk PH & [ L cw tM3Xl4TS‘VGI‘Hﬁ‘” TS \‘ﬂf’ e 10X20'plywood
Attach with M3X14TS, which is the same one fixing the #37X ¢3mm
A radius arm stay, and removed when installing the unit.
@ M3X101ILPH
N~ A\ 3% Caution M3X 10 countersunk PH
Mgi—yﬁ):ﬂﬂtﬂ— e 2 RTF 4 X7 —3RT 1 EVC -7 4 5 & Fix the body stay where it perfectly fits
SIKEEL TS £EW, RCATERYAE the body. If it is fixed at an angle,| - xv oo
I 7-5E. BEDIREIE THRT « OB fuselage vibration may cause cracking POxy
ERRICEINDAECDEFHIET, where the body is attached.
10X20/X =7 v 2| | AFUATEAHAX MOLI8mmBEn L TREBIEL TS, A
\IOXZO plywood Y, Body stay of full size Cut about 8 mm off the edge of the body stay 10mm| =

as shown in the diagram, and make a new hole. 143°
Y

50mm

A

| : 2 0
[ ol W e\
Hzﬂﬁ A
_ @3 ‘ ‘ 7

I
10mm R 10mm {mm 1omm.
""""" . — j} BRI T £

Bend as shown in the diagram

- B—F =~y RDHfF
Installing the rotor head

H—F =N YREXL Y FXEMIX20CS THEIELE T

-Fix the rotor head and main gear with M3X20CS.

M3.5X10CS

R

N,
# 7 —3.5X5X5.1

Collar 3.5X5X5.1

717 —3.5X5X5.1
Collar 3.5X5X5.1

M3.5X10CS




DFvEy, Fa— Ot
Installing the cabin and tail cone

© (o

MBXEOTS evveeeevveeemmmreeesineenns 10 M3X6TS (EEHEFH)
@ CI M3X6TS (Painted)

M3X6TS (BEEE) cooveerereenns 3
M3X6TS (Painted)

FT=)Va—r
Tail cone

MHBBboleb, Vo Fr—VRAT v vaT
L—b, 7= EvFTL— b ENETF 1
Edeoizl), TN LTV AR
WZFzvZ7LEd. bL, THLTwREZ
BN b Eld v AV ETHID 3,

When the assembly is complete, do a thorough
check for any contact or rubbing between the
body and linkage, swash plate, or tail pitch plate.
If you discover any interference, trim the
offending portions using a file or suitable tool.

Frrr
Cabin

FLDBHRAS LY OYEIR, /=XMWY =4 MEZANTHREL TSV,
If the center of gravity is toward the rear,adjust by placing a weight toward nose.

)\

AL

7 A b
Weight

A\ ;£ E Caution
A FARITHICHNEWVFIC, KT 2 AEBREBICIRES
EEFHPFRPEIIETL - H V) IS - IRL T EELY,

Glue the weight in place on the body or fuselage with epoxy
glue or FRP resin so that it does not come loose in flight.




AT 4 IR 12— 3 EXEBET 354
When using with the Sceadu evolution EX

BHTEEIBIE 7L — 2D A 71 LR TY,

K DOFEM % B IHL 2 To TSV,

The mounting method is same as that for the resin-framed Sceadu.
Follow the instructions in this manual to assemble the model.

ERALEEA,
Not used.

71y b
Cut off

AH<w sk
Mechanical mount

0412256 SDEX7 0 — 7 1 > /¢ » b,
HIO AFIEROID [T 5% 222 E 9o

*T7var
Option

70X A IN—M3X26
Cross member M3X26

FHLIEA,
Not used.

the front side only.

0412-249 (3l55)

TU—F 4 Y7 Thg22ty b
Floating rubber ¢22 set

(Sold separately)

Xix

or
0404-701 (Bl5¢)
EX7U =54 Y7 ThH
EX foating rubber
(Sold separately)

0412-256 SDEX 7 H — 7 1 » 7<% ¥ b IE,
HTEI D AT DI T 12 KR £,

be sure to change the front-back direction of

Open ¢3 holes for the screws in the skid.

M3X6:K % ¥R )L b
M3X6 button bolt

M3X10CS

0412-256

s

SDEX7 U —7 1 7= ¥ ME, 0412-249 3 130404-701
LOBHTCRT 4 2T 0T 4 v 7 THIENTEET,
When used together with 0412-249 or 0404-701, the SDEX
floating mount the body can be buffered from the main frame.

SDEX7H—7 4 »7<7 >}
SDEX floating mount

+7 ¥ A M3X10 (FI5E)
Countersunk screw M3X10 (Sold separately)

KT A DEIZAVILDHDORe3E BT T,

Open ¢3 holes for the screws in the bottom of the fuselage.

* The prices in parentheses are the prices excluding consumption tax.

P i At | ol fii%
Code No. Part Q'ty Price (Yen) Remarks
0404-701 EX7H—=F 4 Y7 Th 4 2,100 AF¥y N, K74 H
EX floating rubber (2,000) For the skid or the fuselage
TH—=T AT Thg2+ty b 4,725 K74 H
0412-249 Floating rubber ¢22 set 4 (4,500) For the fuselage
F vy T A1) 22— M3X10 420
2532:003 | oy serew M3X10 10 (400)
+7 ¥ A M3X10 210
2538-001 Countersunk screw M3X10 1o (200)




Option AlZE& Sold separately

AT aN—VEFERATIE. LUEBLICEY.
SEERETORT « HiIRZ MR 2R H YV ET,
Using the optional parts results in less noise, and
less resonance of the fuselage at high speeds.

EaN

TJO-—F74 7L, AFAICEDETHERICLEE L,
Select the floating rubber to match the fuselage.

S

F5mm #5mm
Approx. Smm  Approx. Smm

RFADYE
TO—F4 LT TLRESHPNED, TL—LPEIEET, For the fuselage
TL—LP AT ICEMLEVE S ICHIRRREY 55 »
LT 230,

Since the floating rubber is soft, the frame moves.
Check that there is sufficient gap so that the frame does

M3+ A Foh
M3 nylon nut

AHTAA T — L (1 EL)
Sceadu main frame (resin made)

M3 A1)k

M3 nylon nut \@

M3X6R% RIVk
M3X6 button bolt

/76

0412-249
TU—F A2 T 1g2 - e
Floating rubber ¢22
-~
=1 =N PhoHn
High High Soft
0412- 249<?|J;L) M3X14I[IlPH
ﬁ ﬁ ﬁ TO—F 4T T hg22 vk M3X14 countersunk PH
_ N Floating rubber ¢22 set @3 holes
78-71 > TR ER (B (Sold separately) W 03XgOXIT
Floating effect Sound reduction Hardness Wik (ZHFAIE) AFL
I or (Supplied with Skid
0404-701 (5’|Juu7) " the Sceadu.)
EX7U—7 427
P RAE X XA B EX foating rubber
Slightly low Slightly low Hard (Sold separately) _ 2532:003 M3X10CS
/ X0412-246
@ . . / S SD7A—FAY Ik
#2mm #2mm G es - i
Approx. 2mm  Approx. 2mm AFIRIZAZILOHORe3EHITET SD floating mount
0404-701 — s Open @3 holes for the screws in the skid. M3X14[MlPH
EX7U—TA42 7Tl M3X14 countersunk PH
EX floating rubber _ _

FW ¢3Xg0X1T
(Ah 711 IR)
(Supplied with
the Sceadu.)

2532-003 M3X10CS

not touch the fuselage. 0412-249 DK
Holes for the 0412-249
* The prices in parentheses are the prices excluding consumption tax. o1 30 o1
| »le sle
. IMTiA%
2~ FNo. R% A | fi%
Code No. Part Q'ty (?}ET}X{EM%)FEJ Remarks 1 l‘ T
Price (Yen) é 1 _é/ \é_ 1 [ & ]
0412246 |SD7H=F 1 ¥ 7= ¥ bty b 1A 4,200 ! . | !
SD floating mount set 1 set (4,000) L ) {
ot04701 | EX7U=F 4 ¥ 7L . 2,100 2%y K, K7 145 43 145
- EX floating rubber (2,000) For the skid or the fuselage
TH—5 {7 The2 £ 4725 | RTFAN 0404-701/ DR
0412-249 Floating rubber ¢22 set 4 (4,500) For the fuselage Holes for the 0404-701

BARORTADIRENT 2158 DXL E

OFFRLDIL RTAFERS DA ARAE DA TT I ARE) D2 ZE%
TEREL T8,
ZDEE TN T—LTL— AL THEEEL TLE &,

SRBIV D LG FOFIHRRIIER T DL KT CIRE A IRL L&
TIAMNPFTZE Ao

IRENHY D158 DR

1A TL—=R-ZAFETA =T L —RDING Y AIE>T B0 bIvF 7t
FTITWRWPIERL TS,

QALY AN AE YR 2 v F—=NT T = Vil AFET A= N—=Tp & A5
AT AT TV RV FEEEL TLEE W,

3. 7L —=RRNT —=DXRT) U THPHARL T\ h FI2 AT AMT ) V7130
ENHoTVBD, T 71)7\U1>l,fwz>fa FERRL TL28 W,

4.5 N=T LG A YRI5 A B Ai L TLE 8w,

5.7F4KA)- 79/+‘/l—ﬁiusmbfux&mﬁxﬁ%é’atﬁ‘o
BROWEA . 77y F oS I HZ D =)0 7770 % FCRILT
&T?Enfu\& J‘WiOKfa‘o 5

Thh

TAXNT—VEf SN DY
IFOK T,

6. LYIUNIY TV IRAL T — NI L TR EDIZERVIEDENT
WA BATERRD THEEMERL T8V,

7. 7L =DM BRI TV AR RENLFESRED BT
LT,
TL—LRENTWRENT NI EFIZET DO TAIE RO THRORBLET

AV FXEY A VY -k H RN EAT I EXY DN 7Ty 2 h YT
R T A0 HERLET
LLEDWE)THNUE AL TL— LD I Ty F NT) T E 723y 5%
XRT)TRVTERD AV HFRD FX DAL D DL = — )L %%
FEARZHEHNINILNT 7B RO A T OBELET

BADHTRIREID L AT (ICBE T L HIET 556
(CE i)

B37 7y F i C0.05mmA JE

BV THERR

Countermeasure for when the fuselage or chassis vibrates

OFirst, fly the chassis before mounting it in the fuselage, and check that there
is no vibration.
At this time, remove the tail boom brace and check.

=If there is vibration, mounting the chassis in the fuselage as it is will cause
the vibration to be amplified by the fuselage, and will prevent safe flying.

Places to check if there is any vibration

1. Check that the main blades and stabilizer blades are balanced, and that the
tracking set is correctly.

. Check that the rotating shafts such as the main mast, spindle, center hub, tail
shaft, and stabilizer bar are not bent.

. Check that blade holder bearings are not damaged, that the thrust bearings are
pointing in the correct direction, and that they are sufficiently greased.

. Apply sufficient grease to the damper rubbers and spindle.

. Check that the flywheel and clutch shoe are correctly centered.

When checking visually, make a mark in the center of the end of the clutch shaft

and rotate the cooling fan by hand. It is OK if the mark does not appear to move.

When checking with a dial gauge, etc, approximately 0.05 mm at the end of the

shaft is permissible.

Check that the engine is not at an angle to the engine mount or main frame.

Loosen each screw and check again.

. Check the frame assembly is not at an angle. Remove the skid and check by
putting it on a level surface.
Since if the frame is at an angle, it will cause rattling, loosen the screws and
tighten them again.

. Check that the backlash of the main gear and pinion gear, and second gear and
counter gear are appropriate and that they rotate easily.
If they are stiff, loosen the screws of the main frame clutch bearing part or
counter gear bearing holder, place vinyl, etc, between the gear teeth, and after
forcibly separating them a little, retighten the screws that you loosened.

If there is no vibration with only the chassis, but vibration
when it is mounted in the fuselage (especially at high speeds).

W N

s

S

~

oo

10




TRNAZX
Advice

SDX(SWM)DHih&, 7U—T4 Y 7 TLERYFIFAZ LT,
PRy P EHERTADAFTHPS AN T,
HOL)H =AYy Y PANAR VT = TEREYHIF TR
é l/ N o

For SDX (SWM), the upper side of the servo mount fits more tightly
to the body by attaching the floating rubber onto it.

Attach the sponge tape to the servo mount as shown in the figure on
the right.

ARV T—=T
Sponge tape

FyEORMAEY Lo
TR, ¥ A ETH
STLEE W,
File away if there is a protrusion
inside the cabin.

IN—J 1) X B
Parts List

0403-358

0403-330 /

O 0403-357

0403-356 O

7 o
" Neg
(o

* The prices in parentheses are the prices excluding consumption tax.

s * SRS .
e P A it fiz
Code No. Part Q'ty Price (Yen) Remarks
0403356 | 0T =7 FL T —(F) 74X Ry y} 15X 13,650 A E

B 50 JET RANGER (blue) window set 1 set (13,000) Made-to-order
0403357 |07 =Y ML oY v — ()RR b 15X 16800 [ ik

50 JET RANGER (blue) fin set 1 set (16,000) Made-to-order
0403358 |0V FL YT x— (@) 7 I 1 4725 |y

B 50 JET RANGER (blue) tail cone (4,500) Made-to-order

0403330 |0z Pl v U= PR ES 475 [k
50 JET RANGER exhaust pipe 1 set (4,500) Made-to-order

11




T RO IA T (—
EOR—#RE%t HIRO30 Umieo

3-3-1 SAKURAGAOKA, FUCHU-SHI,

LR HES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006

TEL:(0847)40-0088 (t) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108

http://model.hirobo.co.jp/ http:/model.hirobo.co.jp/english/
HIROB30 (—v% TEL:(0847)45-2834 Order Number TEL:81-847+452834

A\ & Note

OAREOHNBTN—BE A ELBEEM THERT I ERFEIATVET,

QFBEOARICOVWTR, FRFELLICERETIZENVHET,

QFEBOATIOVWTHLEZHML THY ETH, AI—ZFELEAPEY., BHOh L EBRM
EDZEFHNELAES, T—HEIVETIOBBEOVWELET,

@EAUABRICOVTEREILPPOLTEREEVIPRETOT, TTHEIEZL,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,

however, be any oversights, mistakes or omissions that come to your attention, please inform
us.
®Item 3 not withstanding, we cannot be responsible for events related to the operation of your

model.

Frk21%E11R8 MhRZEFT
First printing November 2009
H.T No.10A481




